

Agency: Ohio Department of Transportation
Date: 04/13/2026 12:56:36 PM

Last Updated Date: 01/30/2026 10:05:07 AM

Core Strength and Thickness Test_v01: ASTM C39 and C174

Sample ID
bbaghen20260129083852

Material Code
215QC1P

Facility ID
65033-02

Contract ID
FAY117955

Mix Design ID

Sample Status
Complete

Material Full Name
QC 1P Concrete Pavement - 4000psi - Well Graded

Facility Name
Ernst Concrete - Washington Ct House, OH (#433)

Sample Date
01/21/2026

9/9/24 – QC1P Slip Form 290 CY
9/10/24 – QC1P Roller 240 CY
9/25/24 – QCMS 20 CY

Contractor Name
081015002
JOHN R JURGENSEN COMPANY

Test Result Value
Pass - Pass

Design Thickness (In)
10.0

Cores
Compressive

Flexural

Lot	Sublot	Station	Date Placed	Date Tested	Age	Design Thickness	Contractor Thickness	Contractor Comp Strength	ODOT Thickness	ODOT Comp Str	
3	A	245+84	09/09/2024	01/30/2026	508	10.0			11.0	8510	959
3	B	238+34	09/10/2024	01/30/2026	507	10.0			10.0	5760	739
3	C	3237+34	09/10/2024	01/30/2026	507	10.0			11.0	5250	695
3	D	237+24	09/25/2024	01/30/2026	492	10.0			12.0	8040	923

QC Tester ID

Tester ID

Matthew
Furr 00019226

Date Tested
01/29/2026

Remarks